TOMAHAWHK

110 BUGGY RADIO CONTROLOFFRORDRACECAR

INSTRUCTION MANUAL
VL S

XCERRICZDHAZTERL &

==

A0

AICBEDTRICEBELTLEE W,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’'emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

-
OFKFSHEITIBICHBLTHDET, AT FVRAP/—Y DTHDIRIC
SEICLTLEEI W, XU TFYAPHEITORENGAIE. HELKS
DOIRFEIES U < [FHH1—F—HXEL TRRVEDELE W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

\-

N
@AV TFUAPN—YRIGEY BRRE. EXPHRZERESRBVES
ICREMIFTTIEE W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

®

KyOSHDO

HE FINEST RADIO CONTROL MODELS

J
HUBHROIH, FERAMKELEBTZHENH D ET, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (F0%)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 30615

© Copyright 2015 KYOSHO CORPORATION /2 4B W85 8 i 5
30615-MMO01



fic% 3 X %% /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 :Iﬂﬁ IMPORTANT: Maniez les outils avec prudence!

u I utif . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

MY TICRERIE f ERTZTEORBWICI. +2EBELTIERL,

FYBMA>TWBIE —RARTR 7oy —
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS |NCLU|DASJ OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WARAELYF WoIARYTF - No0.96154 0
Hex wrenches Needle Nose Pliers WAy KYOSHO <% v L& JL— m
Sechskantschliissel Flachzange Scissors KYOSHO Special Glue £
Clé allen Pinces plates Schere B
Llaves Allen Alicates de punta fina Ciseaux Instant Glue / Sekundenkleber
ﬂ Tijera @ Colle cyanoacrylate / Pegamento instantaneo
I 0 — N0.36219
21 » @ SPFA7TvIU——

SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL

&

H=v/)X\— BAY5y—FA47 HERRAMIENTA TALADRO CARROCERIA
Bt+ZELYF Wire Cutters Sharp Hobby Knife i
Cross Wrench Seitenschneider Scharfes Bastelmesser ’\”lnlll l||
Kreuzschlussel ® Pince coupante Cutter
Clé en croix Alicate cortacables Cuchilla de Hobby <|:|D

Llave de cruz

[ TI7777 777l

TAMIARET, BE ~15mmORBINTEZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

No0.76001~76062
W 5C222R@) / 5C223R@) REATIL—hF—
vaviLvF KYOSHO SPRAY COLOR
Shock Wrench RF 1 DBREICITBRDDETT,

RETRETIAER AT L—%
) RELTWERIDTTHALLEE W,
For painting the body, use Kyosho
paints for models!

2F v I 2T —INEIRERE W27 vrRLTAR ERATESY—R - B - 7Y TP
(ZOm) Wheel-type Suitable servos, receiver & electric speed controller
Radio transmitter with at least 2 channels for 2 servos. 2ch radio set. mY—R
Q@ZDFYMIF2Fv>YRIL2T—RD Servo
TORDBHETY,
@ 7 I/ROEURWE. ORI EDHA
EZzsEICLTLREE W,
@This kit requires a 2 channel radio
control set with 2 servos.
|

@For more information on the transmitter, Electric speed
kindly refer to the instruction manual of controller
the transmitter.
M ¥ 3528 GXERA)
AA-size Batteries (For Transmitter)

W ZEH
Receiver
BE—5— W ETANNYyTY | BpEes

Battery Battery Charger

N

= No.ORI10350
No.37021 Oy /342 NiMH 1800 (STDZ5%) No.ORI30200
Le Mans 490 E—4%— (:“/"7”/7)(?/\\“/7_")_) TRNF— 1Q801
(FZ2130%—>) Rocket Pack 2 NiMh 1800 (Std Plug ) ACF v — 4 —(4-8t1)
Le Mans 490 MOTOR (Ni-MH Battery) Advantage 1Q801

(Brushed/30Turn) AC Charger




¥HSZ THIDF= / BEFORE YOU BEGIN

BEVOR SIE BEGINNEN / AVANT DE COMMENCER / ANTES DE EMPEZAR

X CORICTEREDZ EISGERELTL S W,

O OB EE b BELERT S, Wnknnw g%ﬁg

RO ik R — ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\- S OBO”
JED Htt T —H—HERE, FTTEBLESI N, Correcto

O EHHROTOY A XEHEZRNELS LT 2, M

ZSEICLU THERUEGHSHEIITS,

O@TPERZf DB EEE - - - Wrong
Fo CHHEL THLBRIBEESNBETRH T Falsch
EEn, .
ERU. MESNERT2ETHDSZ & EANE NG Mauvais
<HEDET, Mal

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ilhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Ihrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Veérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

FvhCE BPREINES EXVLIWIERENEZ A > TWEY, SAZFICIIETRNG D £IOTHERL THSMHEIITT

<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams

on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar

esquemas en el lado izquierdo en cada paso de la asemblea.

@/ |\WIERFED Y X / OTHER HARDWARE
Andere Teile /AUTRES / OTROS ACCESORIOS

3x12mm £ X 3x12mm Y S ER 3mm TyIiv—-Fvh E5EVVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball
LK Schraube SK Schraube Scheibe - Mutter E-Ring E5 Kugelschraube
Vis 3x12mm Vis F/H 3x12mm Rondelle - Ecrou Clips 5mm Rotule 5.8mm
Tornillo 3x12mm Tornillo 3x12mm F/H Arandela - Tuerca Clip E5 Rétula 5.8mm
© (o —onm [~ amm smm (mm
L_)‘mmm 12mm
5.8mm
5x10mm X&) - RXRFYVT
Metal Bushing - Ball Bearing
Lager - Kugellager
Bague Métal - Roulements a billes
Casquillo Metalico - Rodamiento
5mm
I
' @ X DEHE / SCREWS
M Schrauben / VIS / TORNILLOS
EX FrvTER YIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw
LK Schraube Inbusschraube SK Schraube LK Treibschr Gewindestift
Vis Vis Vis F/H Vis TP Vis BTR
Tornillo Tornillo allen Tornillo F/H Tornillo TP Prisionero

© (jommw  Ejmmmm Dmmm il m




Screws / X JER

1-E020 x8
E-Ring(E2.0)
EUvY

=)

1-E030 x1
E-Ring(E3.0)
EVVY

1-E050 x1
E-Ring(E5.0)
EVVY

’h .‘
1-N2620 x8

Nut (M2.6x2.0)
Fvb

7\

s

1-N3024 x8
Nut (M3x2.4)

Fuhk

d
1-N3033N x10
Nut (M3x3.3) Nylon

FubFAOy

;N\
©f
7

1-N4032 x2
Nut (M4x3.2)
Fvb

Rubber Parts / S5 )\—\—Y

SC216 x2
Slipper Pad
Y UBZASVAVIN

SC217 x2
Diff Gasket & Screw Set
TIHR Yy b

BD
S
1-N4055N x6

Nut (M4x5.5) Nylon
FukFAOY

1

1-N4056FN x1
Nut (M4x5.6) Flanged Nylon
Fyb 759ty

1]
1-853003 x6
Set Screw (M3x3)
yhEX

1]
1-S53006 x2

Set Screw (M3x6)
tyhbER

Ol

SC206@® x2
Set Screw (M5x5)
tyhbER

SCB004@ x2
Cap Screw (M2x10)
FrvTER

(' T
1-S22608 x14

Cap Screw (M2.6x8)
FrvTER

1-822612 x6
Cap Screw (M2.6x12)
FryTER

1-522616 x2
Cap Screw (M2.6x16)
FryTER

(©)

1-S32606H x5
Flat Head Screw (M2.6x6)
HIEZ (A\YIR)

O

1-S33008H x21
Flat Head Screw (M3x8)
HIEX (A\YIR)

1-S33012H x6
Flat Head Screw (M3x12)
HIEX (AYIR)

© ]

1-S33015H x6
Flat Head Screw (M3x15)
HIER (N\YIR)

()

1-S33018H x2
Flat Head Screw (M3x18)
HIER (N\YIR)

1-S13008H x7
Button Screw (Hex/M3x8)
REAVER (NYIR)

(©) (s

1-S13015H x6
Button Screw (Hex/M3x15)
REVER (NWIR)

L

SCB004@®
SCB005@® x7
SC2470

Flange BH M3x10mm
TV IREVTPER

=L

92643 x4
Snap Pin 4mm
AFvTeEy

CEL

92638 x3
Snap Pin 6mm
AFvTEY

I

BRG003 x7
Shield Bearing (4x8x3)
J-VRNT) G

O

BRG0O01 x1
Shield Bearing (5x10x4)
T-IVRRTYVY

Ol

BRG022 x4
Shield Bearing (6x10x3)
J-VRNT) G

Ol

BRGO14 x2
Shield Bearing (10x15x4)
T-IVRRTYVY

©1

ORGO3 x4
O-Ring (P3/Orange)
oYV (P3IALVY)

SC222R@® / SC223RE® x5
Shock Gasket
23y HRTY b

Ol

ORGO3BK x4
O-Ring (P3/Black)
0UVT (PIT5v%)

O

$C228@ x2
O-Ring (5048 4.8x1)
0-1J2/%7 (55048 4.8x1)

SCTO0TM x2
Front Tire (Medium)
7OVNAY (ST4T L)

SCT002M )
Rear Tire (Medium / with Inner)
DYRAY ETAT LAV F—1)




Metal Parts / X% )VI\—Y

SC222R® / SC223RO x4
Seal Cartridge
D2 |2t OB

O

SC222R@® x2
Shock Case S
2avr—2AS

(L

SC222-01 x2
Front Shock Shaft
70Ybavyov b

SC222-02 x2
Front Shock Spring
TaYavIR Y

SC225@ x1
Counter Pinion Gear

I E—C = E R

O

SC223R@ x2
Shock Case M
23v7r—AM

(Il

SC223-01 x2
Rear Shock Shaft
D723y v 7

SC223-02 x2
Rear Shock Spring
OYSZEN Y SN

SC237 x1
Front Sus Joint
TOVMRAYIAT

Ol

SC231@ x2
3x44mm Shaft
3x44mm v 7+

SC235@ x1
Main Gear Shaft
A VFYIHTH

SC206
Arm Shaft Block Set
T—LIv77aveyh

O o

SC206@ x2
Pivot
ERvh

SC239 x1
Front Arm Shaft

TONT—LwTh

Q)

5C225@ x1
Spur Gear Crip
AN=F¥5)yT

()

SC215 x2
Slipper Plate
AyI=TL—h

SC228@ x2
Diff Bevel Gea r26T
T I NIVFA726T

SC228() x4
Diff Bevel Gear 10T
T 7 \NIVF10T

SC228@ x2
Bevel Shaft
NIV Tk

orC— 1]
SC228@ / UM612(® x2
1.5x9 Pin

159 >

SC228Q x2
Waher (5x12x0.15)
7w —(5x12x0.15)

([

SC2310 x2
Rear Sus Post S
DT ZRARS

] ——

SC235@ x1
Counter Gear Shaft
aDZ S 2 A

$C229@ x1
Final Pinion Gear
T7AFIVEZAVFY

48

SC230@ x1
Pinion Gear (31T)
E=F7+v 31

28
O

SC230 x1
Pinion Gear (28T)
EZFFv (281)

| L]

SC2310@ x2
Rear Sus Post L
DT ZRAR

Ol |

SC235@ x1
Spacer
AN—H—

1

SC226@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

VW

5C226( x1
Servo Saver Spring

Y= e—I\-RT)>YJ

SC234@
Drive Washer
RSATTvv—

=

SC234Q x2
Screw Pin (2x11xM4)
A7) 21—E 2 (2x11xM4)

|

SC236 x2
Up Right King pin
TYIIA bR ITEY

©)( Jum

SC240 x8
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6E Ry MR—)b

©)( Jmm

SC241 x4
5.8mmxM3 Pivot Ball
5.8mmxM3E Ry bR—Jb

mi

SC242 x2
4.8mmxM2.6 Ball Nut
4.8mmxM2.678—)LFw b

e

Um612@ x2
Diff Shaft
TIIRTH

W

SC235@ x1
Slipper Spring
Ay IN=RT )5




Metal Parts / X% )UI\—Y

750203 x2
Rear Sus Arm
U7 RAT7—L

O xi

SC207

SC205@ x1
Gear Box
FURYIR

{
Steering Knuckle Set S
ATTIVTFY I b

Front Lower Arm
707 R4

SC248 x1
ST Servo Plate
AFTITH=RTL—h

SC209 x1
Servo Saver Mount
HY—ReAN\=< I+

SC211 x1
Rear Shock Stay
V72399 AT —

SC212 x1
Gear Box Mount

FTRYIAIRT Vb
S~ SC247@ x2 SC247( x2 @ @
SC205 1 DgckPost Washer DgckPost A
Side Co?erx FYERANI Y v—  FYFRAM @ O @
A FHN= @
SC213 x1pcs
SC208 x2 O Motor Plate
Front Shock Stay EF—B—TL—hF
TAVIavIRT— SC247G X2
DeckPost B
TVFRAB
 ©® ooooo ©_ 9 ©f
O O SC247@® x2
e
P42 L RIAN=RA YT Ty Y v —
ﬂ SC249 x1
o | \ | (I (T Roll Bar (Toamahak)
SC250© x1 SC2500 x1 A—JbN—=(hXFR—7)
Front Body Post Stce_eﬂlr}g\Lln}flage ROd\,\\ s
IOV MEFAER S AT7)05) =0y R
(N TN (? il );) %M
SC2430 x2
Tie Rod M3x60mm SC232x2 SC233 x2
240y K Swing Shaft Rear Wheel Axle
AAVG 5Tk U7 RA=IVTHRI
(I (D
SC243@ x2 SC201x2
Tie Rod M3x30mm Main Chassis ©
ARk A=




Plastic Parts / 7S XF v 7 I\—Y

SC248 @ x1
Upper Deck
TYN=TyF

SCB005@ x1
Driver Set (Tomahawk)
R4 N=ty b (FRF—7)

SC247 x1

Parts Set for Upper Deck (Tomahawk)

O
— o/

TYN=TYFBN—Y1y b (FRE—7)

©)]
SC221 x1
Rear Roll Cage Set
J7a—-br—Ity b

©

SC222-03 x2
Shock Plastic Parts Set
DEDZ IS IAGVE RIS

Light Guard Set (Tomahawk)
A =Py b (bRF—D)

SCWO017 x1
Light Bucket Set
EZIVAVAIR AN

I

SCW014 x1

Front Bumper
7OV b\VIN=

am |

36105@ x1 361050 x1
Antenna cap Antenna pipe
TV T TIVTFINAT

§C225@ x1
Diff Case Cap
TIT—A%vyT

5.8mm Ball End
R-IVIVR58¢

HH N
/_'(OM
D}
w_/

SCB004 x1 o
Clear Body Set (Tomahawk)
TITRT1EY (FRE—Y)

SC226 x1
Servo Saver Set
H—Rt/N\—twh

SCH008SC@® x2 SCH007SC@® x2
Rear Wheel Front Wheel
YYiRA—=Ib JaVRA—=Ib

8C225@ x1 SC225@ x1
Spur Gear 41T Spur Gear 38T
RN—=F41T RIN—F4738T




1 OV v —o
Chassis Front

BAG |pjastip

A |eac

1-N3024
Nut M3 @

y; LS13015H
9 BH M3x15mm

1-522616
CAP M2.6x16mm

1-S13015H
BH M3x15mm

1-522608 g
CAP M2.6x8mm -

0 7
sczos\ G
O SC221 III\II\I\|I\II\I||\||\I\II\II\I|\||I\I\I\I||\||\||\II\I\II\II\II\III\I\H
Front 1-522616
<:| CAP M2.6x16mm
1-522608

CAP M2.6x8mm

H—ReA1\—
Servo Saver

1-522608
CAP M2.6x8mm




BELKHDEDDET

Check Move Free

STEP2

R-Pin 6mm

92638

L
N
DE
> 3
L 13
S g N
P& £
%o * o
| g |5
3 P&

STEP1

1-N4032
Nut M4




b5 0% %
Main Chassis

N
DRSS ZEDEET

Line Up

1-S33015H x4
FH M3x15mm

TEE
Down Face

J
N
| =
1-533018H / §
FH M3x18mm
"\I||I\I|||||||||||||||\|||I\I||||||||||||||I\IIIIIIIIIIIIIIIIIIII
1-533018H
FH M3x18mm
N
KDKICZA > EEHEET
@) Line Up e)
| o &
\ﬂ )

Diff Gear

Gear Box

BRGO14
BB 10x15x4mm

RIAN—IxETEPERT Y %15 CEHE.
AL—RICEZHEDDET,

I hit with a driver lightly and make a bearing matched,
and makes sure whether you go around smoothly.

1-S13008H
BH M3x8mm

BRGO14
BB 10x15x4mm

5C205 @

1-522608
CAP M2.6x8mm

10




7 B B §
Rear Shock Stay ‘ @ = ‘
. E 5CB004 @ i i AN
1.5mm Hex DT EER! CAP M2x10mm = @ =
Wrench Do not over tighten! \ I 1 ==
©
J
‘|||||||||||||||||\|||||||||||||||||||||\||||||||||||||||\||||
1-513015H 1-513008H
BH M3x15mm BH M3x8mm
7\ /
©Hd—=
1-N3024
Nut M3
‘; 5
1-513008H 1-513015H
BH M3x8mm BH M3x15mm
Motor
SFNnFE A Notinclued
37021
Le Mans 490 MOTOR (Brushed/30Turn)
Le Mans 490E—%2—(7Z3//302—>) 8.3 -1
SC230 © SC230 @
Motor Pinion Motor Pinion
31T 28T
SC225 @ SC225 )
Spur Gears Spur Gears
41T
G J

/

HMDIRICEDEET

Line Up
- J

e

1-533008H
FH M3x8mm

1-S53003
SS M3x3mm

SC221

BRG003

92643
R-Pin 4mm

ORGO3BK

O-Ring P3 Black

11



D7a—Iir—o
Rear Roll Cage

SC221

e ETR!
Do not over tighte

1-522612
CAP M2.6x12mm

1-522612
CAP M2.6x12mm

T EEER!
Do not over tighten!

SC221

FTRYIR
Gear Box

H——-
1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

FH M3x8mm
x5pcs

1-533008H % g

12




m IOk U7vavy
Front / Rear Shock

N
[ﬁ] Zovk 73wy
Front Shock  Rear Shock
Omm
X 2pcs
5C222-03E \
SC222-02
J
m UTHRT— L
Rear Sus Arm

\\ \\\
T by

BRG022
BB 6x10x3mm

9—0 [I—

SC234(®

5C234@

e
77
~i7,
i
(0

13




UTHZRZN
Rear Sus Post

5C231@®

sc231@

1-533008H
FH M3x8mm

1-S33015H
FH M3x15mm

7 o

;//
|

1O
T

5C231)

‘ sc231@

1-S33008H
FH M3x8mm

AE NKIEAEDNHIET
Hole has direction

ARAVTIvTh
Swing Shaft

1-S53003
SS M3x3mm

14




m UTFavy
Rear Shock

=
=

Do not over tighten!

HHIET

sc222-036

1-N3033N
Nylon Nut M3

©4

aO—JbIN\—
Roll Bar

1-S33008H
FH M3x8mm

15




m IO ra7HRT—Ls
Front Lower Arm

1-N4055N
Nylon Nut

1/4EERLEY

1/4back

ATFT7ITFv o)
Steering Knuckle

(L 1-N2620
@ Nut M2.6

16




m 7OV v RE2—7 097
Front Caster Lock

4 1\
[E] IS.Smm

Thread Lock

m 7yIN—2A40aYF
Upper / Tie Rod

m ZOVFAFY AR VY
Front Suspension

WHTEER!
Do not over tighten!

17



-

1-533008H

FH M3x8mm

SCW014

A= A AT
Front Bumper

ZarbargANRY Y3y

Front Suspension

5C206 @)
SS M5x5mm

O [

22

18




ARTTIVTH—=RTL—b

ST Servo Plate
s N
INOMBERDEIIICEDLEET
See hole direction
R VA
2 &7/
O
O 5 O
I\
T ETE!

Do not over tighten!

o

1-522612
CAP M2.6x12mm

R—FJE A
Marking is on the left side

ARTT7ITH—R
Steering Servo i ——

1-553006 %

SS M3x6

©
@ sc247l

BEITER
Attention to the direction

1-553006

Y SS M3x6mm
0.5mm
oF

sc247@

5CB004 @

scB0os @ /

/
. /

19




26 e
Upper Deck

1ZHE Ny 71 ) — TR
Standard Sideway Battery Mount

1-533008H
FH M3x8mm

sc2478

H—

sc247[@

5C248 @

scB004 (® @

KDESCT—TTIEDHFET
See attached tape

-

p
FTVaRBENN YT —

({ERTEDRA/ YT )—H 1 ZXW48 x L100 x H26mm)
Option Straight Battery Mount
(Max fit Battery Size W48 x L100 x H26mm)

T

1-533008H

1-533008H

¥
Q > =4 <
FH M3x8mm N

FH M3x8mm

Rear Body Mount

ORGO03BK
O-Ring (P3/Black)

E “ AEFE JSVVREAICEYET

Attention to the direction Flange Up

J
)
'

1-S13015H
| BSM3x15mm

1-N3033N A
Nylon Nut M3 . E%
OOdNTESITBFRIGELET Nylon Nut M3
L KYOSHO Logo This Side ! @ 546 x4pcs
D7RT4<IVE

| sca47Ml




S{EM. AC— Fav kO5— P .
RX / Speed Controller RDESIc 7 THEBLES, 2) @

An antenna s let through as shown Y
A in the figure. & 9

)
/
FAN

0
—_
O ESCER Wiz, HERERDAIE
ICEDEET

Mounting point line up ESCAs
shown in the figure

SENSOR

1-S53003
SS M3x3mm

Double-sided Tape

Double-sided Tape

AF7Ivayvk
Steering Rod
sco6ll |
Al -
—— 1-532606H
@ B _ SC226M FH M2 6x6mm \
& A\ SANWA . JR
> KO
52268 sc226M
& (O) Hitec C@
SC2261 5C242
(:) &)™ FUTABA
\_ J

21




A7F7IT avk
Steering Rod

*NOT INCLUDED

\‘ / BENFLA

~N

N
ATTITH— RO 21— IV EREL T —RABDR I T —RR— V2B FET,
Make sure Steering servo is in neutral position before installing servo horn.

—

o
_ =

) ¥ — -

C RORICEAESRAT IOy ROREEFELET,
Adjusted steering rod as shown in the figure
\ J

RAIVTH—IV
Wheel Decal

SCH007SC @

SCH0075C (D)

SCH007SC (D

SCH008SC (D

22



BAYRA—Ib
Tire / Wheel

SCT002M @

SCH008SC

SCT002M (D

BAYRA—IV
Tire / Wheel

BRG003
BB 4x8x3mm

<
W <@> Bﬂ
J)
2 PN by
G 1-N4055N
Nylon Nut M4

23




34 RTa
Body
Q ZEdiic. FATHP L TNERES,

Before painting, use a neutral detergent
to remove any oil residues and dirt.

O EHF/Ny T —IERS
SEICLTLIZE W,
Refer to the pictures on the
box for the color scheme.

O 2E%. RFREOREL=—)L
V—RZEENLTHEL,
After painting, remove the
protective film from the
body shell.

@O AF VI T=TERDLSICRRICEEVE T,

spray masking tape inside.

5CB004 @)

24




NLVN I FH=IV
Paint / Decal

SCB004 @

off..ﬁ'!n’i-’“’?
xeoioNSHI
SERNAR

R

SCB005 @

SCB004 (D)

OFFRaAD aces
KCyOSHO IcyOsSHO
T ICYOSHO Sresie iane i
T s SEE
SUPER
macRiEElooy 22EF T TOMAHAWK M. TOMAHAWH
RACING BUGGY TOMAHAWK Tomﬂﬂﬂmﬂ TOMHHHWH

25



FSA1\—
Driver

HvLET,

C.

E—%2—O0—FAI
Cut for battery and motor wire

INT—,

.

92643

R-Pin 4mm

)=t A AW48x L100x H26mm) -

)

=
£
S
pu g
x
8
—
%
NS
DS
Y
N 8
&
iz 5
13
o
T
28
28
&8
NS
\_u_l—a
NS
=
*&

26



RTa
Body

p
x2pcs scwo17-01E

scBoo4Ml

scwo17-oz@ X
>

-

—1-533012H
FH M3x12mm

1-S22608
CAP M2.6x8mm

[ERpE=vLIEE]
Attention to the direction

SCB004-01

A

RT3 mmDIR
ERITETS

3mm hole making

|

1-S33012H
FH M3x12mm

SCB004-01

*
RIFEA 723> SCWOT8LED
SNV Tty MEFRRS E
ZZIT65MmMODVERITET,

6.5mm hole making for 1-533012H | 1-S33012H
Option SCWO18LED FH M3x12mm FH M3x12mm
Light Bulb Set (Not Inclued)
~ J

27




4#2E / EXPLODED VIEW

LA43
\ 5c206@) 5C206@ f,‘
'&a. $C240 ’\

=

/

sc243@ —
A e & QX
A——Msc206®

\ R(sc206@)

SC239

\—‘"!
/ Y sc222-038
9]

SC241 1-N3024

1-N3033N

(s ®)
Msc20©

BRG003

1-N4055N
M5O
RA(sc204®)

SC236

__~1-513015H

sc222-038
1-N4055N

BRGO003

1-N3033N-_

See P.31 1522616

SCWO014

sc250 ()

sc226i

1-S33018H—

= S~
S e 1-533018H / E

(S
1—N2620 1-533015H

\ 1-533008H

S @ S
=] 1-N2620 See‘ P.31 1—N3024\
5c226@ 1 52340 \

$C209 1-N4032*

o
BRG022 =
S SN

1-S13008H<W W |
> | \

SC221

\
T
T 133015H<__ 1-NA0SSN
4

28



*NOT INCLUDED

——36105@
5C242
SC226\ | <
1 o)
W J 36105@
2 N
1-532606H ‘
oF © 1-553003
sc247@
*NOT INCLUDED  scB004 @ 1-513015H
scBo0s @ o om
1-522612 1-522612 , 7
©Zz==
E sceoo4 ll @?—i S 1?3006 .
/ N> % o sc247@
= s
<
N & GrcoseK g @
llall 1-553006 ® @ 5C247 !
I sco47 ‘ @s'
Y | . Jw
50247@ \
sc47@

scB004 @
scBo0s @

sc222:03 0

((@ 17N‘3024

17522612\

*NOT INCLUDED

sc205 @

1-522608

29



4% / EXPLODED VIEW

scwo17-02l

SCBOOS G\ p

7scwowm

\ A
\J QK S
SCB004-01
//ﬁ//' .‘ ~7
y, Z )

——SCW017-01
scwo17-0281
scwo17-02M \®
)

scB004@®

—scBoo4B”

scBoo4M

WV

1-533012H
G J
smzﬁ
&
5c229®
o 52280
/4 ume12(8
120 sc228@
sc228(®
1-532606H
ot \ 5c229@ 5235 @)
o sc21s N
‘ N @w @ 1-N4056FN
sC216 (7 N
KDRICEHEET
Line U
sczsi@ p
1-E030
BRGOO3

/

30




Front

Rear

5C222-02

C C I

O

——SC223R@
——5c222R@® /
= 1-E020 I 1-E020
sl — sc2203
) 1-E020 & 1-E020
& —se20l @ @ ——sc22203@
™ ORGO3 (=) ——0RGo3
% sc222-03[ %75&22-03
scTo02m (® O sar@ C —scar@
- =
= = | B
y/ ——5C22R Q) =

- - ——SCQ223RE

$C222-01 /

5C223-01

@ — son-oH @ —sono0l

- =
= SC222-03 i@ sc222-03E1

@

m 6.9 : 1 8.3:1

sc2250@

SC2300

5C230®
Motor Pinion gCZZéG Motor Pinion gczzz@
31T Gear 3§$r ears 28T Gear pur Gears

an

31



Tomahawk Parts List

® x3pcs

[ x10pcs
SS M3x3mm

(M x10pcs
SS M3x6mm

E3

x10pcs

[ x10pcs

Clip E5 Clip

B x10pcs

Nut M2.6

B x10pcs

Nut M3

Hﬂ x5pcs

Nylon Nut M3

~NB
(’ x10pcs
N~ 7 J

Nut M4

Nylon Nut M4

H x5pcs

Flanged Nylon Nut M4

@ =din

R-Pin 6mm

92638

@ Qﬂ]]]]ﬂﬂ]ﬂ]]]]]]]]]]]]]]]ﬂ][ﬂ x10pcs

BH M3x8mm

1-S13008H 1-S13015H

@ "||||||||\||||\|||||||||||||||I\II||\IIII||||||||||||\||||\|| x10pcs

BH M3x15mm

(CELomes

R-Pin 4mm

92643

1-S22608
H]]]]][ﬂ]]]]]]ﬂ][ﬂﬂﬂ][ﬂﬂ]m x5pcs

@ |II|\II\I\II\II\III\II\I\II\II\II\II\II\I\II\II\III\II\ X5pcs

© Xpcs

CAP M2.6x16mm

CAP M2.6x8mm CAP M2.6x12mm
1-S33008H
x10pcs x10pcs
FH M2.6x6mm FH M3x8mm

x10pcs

©) i

FH M3x18mm

x10pcs x10pcs
)| mmmm || (<) | momm
FH M3x12mm FH M3x15mm
ORGO03BK
@ U x10pcs o ' x10pcs
0O-Ring P3 Orange 0O-Ring P3 Black

BRGO001

BRGO003

BRG022

BRG014

BB 5x10x4mm x4pcs | | BB 4x8x3mm x4pcs | | BB 10x15x4mm x2pcs | | BB 6x10x3mm x2pcs
% FOR JAPANESE MARKET ONLY.

e Eff ({Hi)

36105 24GHz Antenna Pipe 24GHz 7T FHINAT 250
1-553003  Set Screw(M3x3/10pcs) v FER(M3X3/10A) 200
1-553006  Set Screw(M3x6/10pcs) 2y FER(M3%6/10A) 200
1-E020 E-Ring(E2.0/10pcs) E1)>/% (E20/10A) 150
1-E030 E-Ring(E3.0/10pcs) E7(E30/10A) 150
1-E050 E-Ring(E5.0/10pcs) )7 (E50/10A) 150
1-N2620 Nut(M2.6x2.0/10pcs) Fv MM2.6x2.0/10A) 200
1-N3024 Nut(M3x2.4/10pcs) Fv MM3x24/10A) 1-N3024 200
1-N3033N  Nut(M3x3.3) Nylon (5pcs) FvhM3x33) 10> (5A) 200
1-N4032 Nut(M4x3.2/10pcs) Fv MM4x3.2/10A) 1-N4032 200
1-N4055N  Nut(M4x5.5) Nylon (5pcs) Fv MMAx5.5) 170> (5A) 200
1-N40S6FN  Nut(M4x5.6) Flanged Nylon (5pcs) Ty bMaX56) 75T FA4OV(5A) 200
92638 Snap Pin (10Pcs) AFwTE(10Pcs) 200
92643 Snap Pin (4mm/10Pcs) AFv7E(Amm/10PA) 200
1-513008H  Button Screw(Hex/M3x8/10pcs) A2V ER(M3X8)(N\yIZ/10A) 300
1-513015H  Button Screw(Hex/M3x15/10pcs) REVER(M3X15)(NYZZ/10A) 300
1-522608  Cap Screw(M2.6x8/5pcs) FryTEA(M26x8/5A) 200
1-522612  Cap Screw(M2.6x12/5pcs) FryTER(M26x12/50) 200
1-522616  Cap Screw(M2.6x16/5pcs) FryTER(M26x16/5A) 200
1-532606H  Flat Head Screw (M2.6x6/10pcs) HZEZAM26x6)(N I Z/10A) 300
1-533008H  Flat Head Screw(Hex/M3x8/10pcs) HZEZAMIXG)N\YZR/10A) 300
1-533012H  Flat Head Screw(Hex/M3x12/10pcs) HZEZAMIX12)(NYZR/10A) 300
1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HIERM3XI5)(NYZZ/10A) 300
1-533018H  Flat Head Screw(Hex/M3x18/10pcs) HSEZM3X18)(N\wZZ/10A) 300
ORG03 O-Ring(P3/Orange) 10Pcs O')771(P3/7J'\ L) 104 200
ORGO3BK  O-Ring(P3/Black)10Pcs 0U>5(P3/7Zv9)10A 200
BRGOO1 Shield Bearing(5x10x4)4Pcs TV ERTY T (5x10x4)4A 1000
BRG003 Shield Bearing(4x8x3)4Pcs - JURNRT )75 (4x8x3)4 N 1000
BRGO14 Shield Bearing(10x15x4)2Pcs - JVRRT 7 (10x15x4) 2R 1200
BRG022 Shield Bearing(6x10x3)2Pcs -V RRTY 5 (6x10x3) 24 1000

32

SC201
SC203
SC204
SC205
SC206
SC207
SC208
SC209
SC210
sQ211
SQ212
SC213

Main Chassis (Scorpion 2014)

Rear Sus Arm (Scorpion 2014)
Front Lower Arm (Scorpion 2014)
Gear Box (Scorpion 2014)

Arm Shaft Block Set(Scorpion 2014)

Steering Knuckle Set (Scorpion 2014)

Front Shock Stay (Scorpion 2014)
Servo Saver Mount (Scorpion 2014)
Rear Sus Plate (Scorpion 2014)
Rear Shock Stay (Scorpion 2014)
Gear Box Mount (Scorpion 2014)
Motor Plate (Scorpion 2014)

bk 0% %
Y7 AT =L
707 AT —L4
F7RYIR

T—Lyv7 70y
ATTVT vy b
70V 399 AT—
PaS S IASEOMIN
YT7HZATL—b
U7y IR T—
FT7RYIAR IV b
T—42-7L—t

b $illie)
2000
2400
1800
2400
1500

800
400
350
600
400
500
400




Tomahawk Parts List

SC215 SC216 SC217

O O
x2pcs
O O

[ FH M2.6x6mm xépcs

Q ]

Q |

SC222-01 x2pcs

$C222-02 x2pcs (d])
Ol D |
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

(o mm X2pcs
x2pcs

S$C222-03

CAP M2.6x8mm x2pcs

e Eff {E)
SC215 Slipper Plate (2pcs/Scorpion 2014) RyN=TL—rQA) 200
SQ16 Slipper Pad (2pcs/Scorpion 2014) A=ty R QA) 150
SC217 Diff Gasket & Screw Set (Scorpion 2014) 7 7HRYw bz b 150
SC221 Rear Roll Cage Set (Scorpion 2014) U7o=)br—J4yk 400
SC222R Front Shock Set (Red/Tomahawk) 70vbav7ty (LY E) 2000
5C222-01  Front Shock Shaft (2pcs/Scorpion 2014)  7AY b3w 7o+ T MQA) 400
SC222-02  Front Shock Spring (2pcs/Scorpion 2014) 70> b/3w X714 QAN) 200
§C222-03  Shock Plastic Parts Set (Scorpion 2014) 3y o7Z/1\—Y4 v+ 350

% FOR JAPANESE MARKET ONLY.

SC223R

7
$C223-01 x2
$C223-02 x2pcs xepes (d]

2 Ol

E-Ring 2mm x6pcs 0O-Ring P3 Red x2pcs

(c) ® x2pcs
— WD (T )
(a) (b) BH M4.0x35mm x1pcs
) ©8 e
E5 Clip x1pcs Nut M4 x1pcs Nylon Nut M4 x1pcs

SC229

m
SS M3x3mm
x4pcs

® x2pcs @ x2pcs

e
T
il |

X2pes X2pcs

Y Eff (i)
SC223R Rear Shock Set (Red/Tomahawk) U723y b Ly k) 2200
SC223-01 Rear Shock Shaft (2pcs/Scorpion 2014) UNSZ % ANPIN) 400
SC223-02  Rear Shock Spring (2pcs/Scorpion 2014) 7239y RT)05 2N 200
SC225 Spur Gear Set (Scorpion 2014) AN—=FT71k 400
5C226 Servo Saver Set (Scorpion 2014) =R/ N\—tyh 400
SCW014 Front Bumper (Small Type/Scorpion 2014) 78> MAYVIN\— (RE—IVEAT) 250
SC228 DiffInner Parts Set (Scorpion 2014) TIAVF=I\=Yyh 900
SC229 Gear Set (Scorpion 2014) Fruvh 800
SC230 Pinion Gear Set (Scorpion 2014) E-AoE7v b 300
SC231 Rear Sus Post set (Scorpion 2014) YTHARA Mz b 1000
5C232 Swing Shaft (2pcs/Scorpion 2014) VS OZ % ZINVIN] 600
SC233 Rear Wheel Axle (2pcs/Scorpion 2014) V7 RA=IVTIZIV 2AN) 600

33



Tomahawk Parts List

bJ CJ d]

X2pcs

©| |

SC239

©( ©C(Jm || (1]

Pivot Ball 5.8xM2.6x11.5mm Pivot Ball 5.8M3x12.5mm Ball Nut 4.8xM2.6mm

x4pcs X8pcs X2pcs
SC243
i S
(a)

Ll —, DY o @ x2pcs
SC246

[: ‘ > x2pcs

SC247
©I ©[_9]
O x2pcs @ x2pes
1 ©f
® x2pcs @) x2pcs
(mme @ xdpcs

Flange BH M3x10mm
omm Xx4pcs ©H xdpcs =2, X2pcs

SS M3x6mm M3 Nylon Nut R-Pin 4mm

©Dm xdpcs @ )mmmm x2pcs @mm x2pcs O (mmmm x2pcs @ ) x2pes
FHM3x8mm  FH M3x18mm Cap M2.6x8mm  BH M3x15mm P3 O-ring Black

SC248

e Eff {E)
SC234 Drive Washer Set (2pcs/Scorpion 2014) RSA4TTyov—ty bk QA) 550
SC235 Gear Shaft Set (Scorpion 2014) B2 FAR I 700
SC236 Up RightKing pin (2pcs/Scorpion 2014) 7w 754 bVJEY QA) 750
SC237 Front Sus Joint (Scorpion 2014) 78V MAYa Vb 300
SC238 Dust boot (2pcs/Scorpion 2014) BANT=Y QN 150
SC239 Front Arm Shaft (Scorpion 2014) 70V 87=LIv Tk 350
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) 5.8mmxM2.6E 7R hR—Ib (BA) 300
SC241 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  5.8mmxM3E Ry hR—)L (4A) 200
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014) - 48mmxM2.6R—/LFw b QA) 250
sQ43 Tie-Rod Set (Scorpion 2014) 210y ey b 450
SC246 Battery Strap (16X200mm) N7 =2 b2y 7 (16X200mm) 600
SC247 Parts Set for Upper Deck (Tomahawk) TYN=TvFEN=Yyh 2000
SC248 Upper Deck Set (Tomahawk) TyN=TvELyh 1600

34

SCB004

: 05 00 <

TSN

Light Bucket Set

() )mmm x6pcs

FH M3x12mm

TOMAHAWHE -
TOMAHAWK

TOMAHAWH
TOMAHAWH

[ iyasra)

203

= 'Wh m

© (Jumm x4pcs
Cap M2.6x8mm

© O @) x2pcs
Cap M2x10mm

(e @ xdpcs
Flange BH M3x10mm

SCB005

O,

dlummuumum @ x1pcs
Flange BH M3x10mm

FH M3x8mm x2pcs

Light Bucket Set FH M3x8mm x2pcs

e il )
5C249 Roll Bar (Toamahak) O—Jb\— 700
SC250 Front Bodly Post set (Tomahawk) 78V MRTARA MY b 350
SCBO04 Clear Body Set (Tomahawk) IUTRT1 2wk 3400
SCB00S Driver Set (Tomahawk) E AR A 900
SCWO014  Front Bumper (Small Type/Scorpion 2014) 7V MAVIN= (RE—=IVZAT) 250
SCWO017  Light Bucket Set(2pcs/Scorpion 2014) A4V by QAY) 1600

% FOR JAPANESE MARKET ONLY.



Tomahawk Parts List

SCHO007SC (satin Chrome)

SCHO008SC (satin Chrome)

SCHO07SC
SCHO08SC
SCT00TM
SCT002M
LA43
UM612

=1 5
© x2pcs
© x2pcs
Y Eff (i)

Front Wheel (Satin Chrome/2pcs/Tomahawk) - 70>/ MRA—JU(H 7>70—LXvF/2A) 1000
Rear Wheel (Satin Chrome/2pcs/Tomahawk) U7 R4 —IL(H7>70—LXvF/2A) 1000

Front Tire (Medium/2pcs/Scorpion 2014) TAVINAY (ETATLRA) 650
Rear Tire (Medium/2pcs/with Inner/Scorpion 2014) 1) 24V (S 74T L2AA Y —13) 1300
5.8mm Ball End(12pcs) R-IVI R 580(12pcs) 300
Diff Shaft (2pcs/ULTIMA SC) 77347k (2pcs/ULTIMA SC) 700

Tomahawk Option Parts List

SCHO001BK/CM/SC SCH002BK / CM / SC

y \\ BK (Black) BK (Black)
/ \ CM (Shiny Chrome) CM (Shiny Chrome )
i SC (Satin Chrome) SC (Satin Chrome)
x2pc: | x2pcs
SCHO004BK / SC /Y
BK (Black) — BK (Black)
SC (Satin Chrome) SC (Satin Chrome)
Y (Yellow) \ Y (Yellow)
] x2pc
SCHO005BK /SC /W SCH006BK /SC /W
N BK (Black) N\ BK (Black)
SC (Satin Chrome) SC (Satin Chrome)
W (White) W (White)

For 2.2inch Rear Tire

For 2.2inch Front Tire Need SCW020

1]
® x2pcs

For SCH006 2.2inch Wheel

B © x2pcs

H (Hard)
S (Soft)

® x2pcs

e i %)
SCHOO1BK  Front Wheel (Black/2pcs/Scorpion 2014) 70N =IUTZv9R2 N 700
SCHO01CM  Front Wheel (Shiny Chrome/2pcs/Scorpion 2014) 700>/ MRA—IUZE—LAYF2N) 1200
SCHO01SC  Front Wheel (Satin Chrome/2pcs/Scorpion 2014) 701/ kA —JU(H7>70—LXyF/2A) 1000
SCHO02BK  RearWheel (Black/2pcs/Scorpion) J¥RA=IV(TZ97/2pcs) 700
SCHO02CM  Rear Wheel (Shiny Chrome/2pcs/Scorpion 2014) UA7ikA — )b (7E8—LA w2 ) 1200
SCHO02SC  Rear Wheel (Satin Chrome/2pcs/Scorpion 2014) )47 iRA— LB 7> 78—LAwERA) 1000
SCHO03BK  Front Wheel(Black/2pcs/BEETLE 2014) 70V NRA—=IUTZY72N) 700
SCHO03SC  Front Wheel (Satin Chrome/2pcs/BEETLE 2014) 700/ MRA—IU(H 7> 70—LAyF2A) 1000
SCHO03Y  Front Wheel(Yellow/2pcs/BEETLE2014) AV RA-IUAIA—/2A) 700
SCHO04BK  Rear Wheel (Black/2pcs/BEETLE 2014) DY RA—=IV(TZv%/2005) 700
SCHO04SC  RearWheel (Satin Chrome/2pcs/BEETLE 2014)  J47iRA —IU(H7>70—LXvF2N) 1000
SCHO04Y  RearWheel (Yellow/2pcs/BEETLE 2014) U7 R 4-IVATO—2N) 700
SCHOOSBK 2.2 Front Wheel (2pcs/Black/Scorpion 2014) 224 VFB 70V MEA—=ILQNTZv7)
SCHO05SC 2.2 Front Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 224 VF8 70 M1V QAT 0~LotyF)
SCHOOSW 2.2 Front Wheel (2pcs/White/Scorpion 2014) 224 FR 7OV RA—IV QA/ERTA N
SCHO06BK 2.2 Rear Wheel (2pcs/Black/Scorpion 2014) 224> FF T HA—IVRATZv%)
SCHO06SC 2.2 Rear Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 224> F8 17 RA—=IVQNYTI0=LAy)
SCHO06W 2.2 RearWheel (2pcs./White/Scorpion 2014) 224 FF U7 HRA—IVQNETAH)
SCHOO7W  Front Wheel (Satin Chrome/2pcs/Tomahawk) - 70/ MRA—IU(H 7 70—LAYERA) 700
SCHOO8W  RearWheel (Satin Chrome/2pcs/Tomahawk) )77 RA —)U(H 7> 0—LXvF2N) 700
SCTO0TH ~ FrontTire (Hard/2pcs/Scorpion 2014) 70V8MAY (\—=F2A) 650
SCT001S Front Tire (Soft/2pcs/Scorpion 2014) 78781 (Y TMN2N) 650
SCT002S Rear Tire (Soft/2pcs/with Inner/Scorpion 2014) )74 (V7 M2A/A > F—17) 1300
SCW020  Hex Drive Washer Set (2pcs/Scorpion 2014) - HEX R54 77w v—tyk QA) 800

% FOR JAPANESE MARKET ONLY.

35



Tomahawk Option Parts List
SCWo001

7075T6
\ x2pcs

SCW002 SCW003

B For HG Shock B
X200 Nut M3 x2pcs ) Nut M3 x2pcs
x2pcs
©f P of
Nylon Nut M3 x2pcs Nylon Nut M3 x2pcs
(mm (o
CAP M2.6x8mm x2pcs CAP M2.6x8mm x2pcs
(i (o (oo (o
BH M3x15mm x2pcs CAP M2.6x12mm x2pcs | | BH M3x18mm x2pcs CAP M2.6x12mm x2pcs

(L

BH M3x15mm x4pcs FH M3x8mm x4pcs FH M3x15mm x4pcs
SCWO006 SCWO007

For HG Shock

(o ©Hf (o ©H
BH M3x8mm x3pcs Nut M3 x2pcs BH M3x8mm x3pcs Nut M3 x2pcs
(mnnn 2] (o 8
BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs
SCWO008 SCWO009 SCW010
6061T6 6061T6
x2pcs
[ (o | "IIIIIIIIIII||||\||||\|||||||||||||||||\||||\||||||||| Hﬂﬂﬂm
FH M3x8mm FHM3x12mm FH M3x15mm FH M3x15mm xd SS M5x5mm x2pcs
x5pcs x2pcs x4pcs XTomm xapes

Y Eff {iF
SCW001 Hard Main Chassis Rail (7075/Scorpion 2014) /\—R XA >>43/—L—)L (7075) 6000
SCW002  Carbon Front Shock Stay (2pcs/Scorpion 2014) A—R> 70> br3v AT — (2pcs) 1200
SCW003  Carbon Front Shock Stay (HG Shock/2pcs/Scorpion 2014) HGY3w7BA—RY 70 b/3vA7—QA) 1400
SCW004  Carbon Servo Saver Mount (Scorpion 2014) - A—AR>H—RtA/1\—< /b 4800
SCWO005  Carbon Rear Sus Plate (Scorpion 2014) H—RATHATL—k 2500
SCW006  Carbon Rear Shock Stay (Scorpion 2014)  A—AR>V)723vIAT— 1300
SCWO007  Carbon Rear Shock Stay (HG Shock/Scorpion 2014) HGS/aw o BA—HR/)72avIA7— 1500
SCWO008  Carbon Gear Box Mount (Scorpion 2014)  A—RVF7RYIAI T/ b 2200
SCW009  CNCArm Shaft Block (2pcs/Scorpion 2014) - INC7—L>+ 78 70v7 QA) 1700
SCW010  CNCFront Caster Lock Set (2pcs/Scorpion 2014) - (NCT OV b+ Z2—0w oty b2A) 2700
SCWOT1GM  CNC Motor Plate (Gunmetal/Scorpion 2014) - INCE—4—7L—h (> 4%) 2000
SCWO012  Universal Swing Shaft(2pcs/Scorpion 2014)  1=/\—=4)LZAA V7% Tk QA) 3000

36

SCW013 SCW018

HG Shock
Need

SCW003
SCW007

£

White LED

SCW019 SCW021

Gear Box
Conversion for
Original Scorpion

©pmm x9pcs ()| mmmm x4pcs  (jum
FH M3x8mm FH M3x15mm BH M3x5mm x2pcs

HARD
INNER
X2pcs

SCW024 SCW025

Hard Type

SCW013 HG Shock Set (4pcs/Scorpion 2014) AO—EFVHGY 3wty MAA) 7800
SCWO18 LED Light Bulb Set(Scorpion 2014) LEDZA ML Ty b 1200
SCWO019  Scorpion Gear Box Conversion Set AA-EFVFTRYIAIVN=I3/2yh 7500
SCW021 HD Slipper Pad (2pcs/Scorpion 2014) HD RUwiN=/\wRQA) 600
SCW022 Long W/B Rear Plate Set (273mm/Carbon)  EB/7 A —IWA=Z7 7L~y b QBmm/A—1>) 5800
SCW023  Mold Inner Sponge (Hard/Scorpion 2014)  E—JURA > F=ZK>Y (1\—F) 900
SCW024 Carbon Upper Deck (Tomahawk) H—=RYTyIN—=TvE 4200
SCW025  Carbon ST Servo Plate (Tomahawk) H—R/STH—RTL—h 2000
LA43H Ball End(5.8mm/Hard/12Pcs) R-Ib T RGE8mm//\-R/12Pcs) 600

UMW602  Ball Diff Set (Ultima SC/DB/RB/RT)
37021 Le Mans 490 MOTOR (Brushed/30Turn)

R-1Ib7 74y b (ULTIMA SC/DB/RBS/RTS) 3800
Le Mans 490E—%—(75/304—>) 4000

% FOR JAPANESE MARKET ONLY.



37



*FEEFHELCHBERRIFR27E6BT1ABREDHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

ol o o & o
REBIANTIN=") AT 3 IN—") DA &
KINSOBAFEIBEERICRSETWEEEXT
OB RZIHhUIED B UTUX BB THART/IN=Y P AT a I\ =Y ZBEA
U.TCEBDICEITENTEET,
@/ —YVERETEEZEBALTW LD BEIITIBEVGEIE VY —X Y IDE
EEX CHRENSBERFT CEBATEIIENTEET,
(REZEBROBERAMIC &L 2BEREIFFH20E3831HE D > TIRTSE TV
WTBDETDTFHTTELLEE W)
OFEmD CHBAICIRL TIRERAR () & ERRICEEFHURILHETT,
XBXIWHEICL D REFBRIPREBRD FTOCTROEXSHESEICTTIERLEZ W,

XBEITTFEARIZE - LBREICFIRBEEFEX LOERICED, EndHBas L
XITDTHOMUHTTELIEE L,

1.FTRBEETERDHLIIEEZ W,

FTIE BEKDOBIEN COBEBELBEVNKRDOWIEWHBBICSRIELLEEV SHED/N—Y DEED
HBNIZEIBATEX T T ORI /BURRAE 2R FE BB EBAD R L—XICIRDET,

; T
BETEBTNDBZETORBEOIAY A VIN—YVEXES chENSREBUADE

BIETCHED/NN—YD X eFRUNESEBETH. RBDIAY 1 V=Y E&EE *Z2FBAITNIEZTDIS TEXTEET,
TAYZAVIN—YEXEF. CHLED/NN—YDRBF PR EEFZEEREICTEX VU HLKEIVEERRERESEZE I W LT
ISEBTI BERDODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

r

A: BURGRAE TR ER B: BIEETRERIN—Y%Z C: ZiFEXh5#3~4HT
N=YVDRELHEZ EXULREZEXILS, EERDOZEED. BIEIC
#RI 3, BREITLET,
: e
%Zﬁiﬂ{f\%ﬁ—;ﬁf 2 IV—‘VE%E
BREFZD
ATYA—H
BEITY,
\, J

2.BEICTITBEWERIE rofsEcn@h SEBERSTHEATEEY,

BIEICTHRWNEEIE. RER—AR—YADOREA YAy avIHSERUIAHES W,

p
A=Y NTERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IYRDA VT VI ANS
REAYZAYavTEIUy LTV L
M EREQRI—RZER THRMAA TV
CEBEBYAIMITPIERATEELEST . MEERIF
HEANDSZHBLIEZ L,

AVSAY I3y T (AT =y ) TEEAL
ENLINE SHE N7 ﬂ&é%ﬁtéﬁiﬁ(%*ﬂbyv hA—R A
SIXIWV) MSERVWIEIFETDTTHIA
<FEEW

REH S
T243-0034 #HFNIREAHMHT153

OFHVWAHIZI—Y—HHREXT
BiE 046-229-4115 Z{10¥ME : A~ (fHRA%ZR<)13:00~19:00
38



The service mentioned below is available only for Japanese market.

I RMELTABRBROERMWSESE

INSOY—ERBBFERICRSETIRERT

Y TED, BIEUTHTLEFLWDBVWERESIWVWELES, SBAWZZW:
RFEEERCIE. REI—T—HAEAEHVWEGEL LIV,

ﬁﬁl F—HERENBEVWEETDRIE. BEFW<H., TEOEBEWE TR
ICHRBEIFZ CEEADDZ, 77V I AFXRIIEETEED SEE W\,

RENDEHRWVWGEE - "RFLI—Y—HHKE,

RElICBEWEEDRIE. "TRELI—Y—HERE ICEKRLZI W,
BEWEEOKIE. BFTICERCHEL/ BkGAE%E cHAEDS 2. i/ BUkSBEEOR—IH, 1TIEES, PRES
(F—No)ZHWB R E, BB EARWICEMSELZI W,

zzcosmnatir: 040-229-4115 =scosmvari Ar~emisazin)13:00~19:00,

axcosmoaes: 046-229-1501 Gisienimetzey ez o

BETOsMVWAEE : T243-0034 ®R/IIE BEAT 153 REKRASE 1 —HKES

-------------------------------------------------------------------------------------------- S

HEWS IR

BEWE TR FAXEXCREETEED LSV BETERF RETRINDSAZERSETREET,
EXDH G BRAVGERROIE-ZRELTIZS L,

[ & No. 30615 EEEE S vl )
5% WEFE [ TBAL
AL (B = _ _ NE3:[E R F A H
> X—H—% o4 - E—4—
0O SEARD Tuy
U+
CR% R/CEE 9 &
=] T T
(AT &
CEED =
s | e ( ) FAX ( )
FHORBIC | .
AieEis | B ( ) FAX ( )
( BB~ SR (SEHZR<)13:00~19:.00 CEEEHE TR RRET : tg | ZINoO.xmzAm )
N
BEWE T AR a7/ SR EBEOc— I OmRES (F—No) AN HE, BEREHMICSEALLEE N,
\_ )

MREKABHL TR, BEROBABROREICHZANTEDET, BRELD D, EXRUOEHVWEEZREL TAD A LBFROBABRICOEXLTE. (1)~ Q) DIFAZREEUT TE=FICIRM
UIeDRRI 2L 5B ERBBDEEA. ()BEROFNOFEEER T LHG, QERICEDERTHEREZIEE. QY —EADREDIHUHDORFTEICHTT 2155, 39



HE FINEST RADIO CONTROL MODELS

IKKyOSHO

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE.

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html

RER/CEELHEL &S, |

REHRA R

T243-0034 #HZ)|| EEARFMF153

- — @ 1 — 1 —1HREEEE 046-229-4115
[X=n—iEROREBREFRL T BEVAEIE  BE~SRE@RAER<)13 1 00~19 : 00

PRINTED IN TAIWAN



